Issuu on Google+

2010 Irrigation Products Illustrated Parts Breakout

Golf Controllers Section


GENERAL INFORMATION Please note the following usage guidelines: • When dashes (- - - - -) are shown in place of a part number, the part is either not available for sale or not sold separately. Refer to the accompanying Service Items listing for availability. • An asterisk (•) preceding a part number indicates the item is only available through the Toro Finished Goods Distribution System and must be ordered accordingly. • This book is updated annually. The published part numbers and descriptions are subject to change. If changes and/or corrections are required, the updated information will be made available through the Toro Distributor Operations Bulletin and/or Tech Tip communications. • Common abbreviations used within this publication: A Amp Assy. ADJ B BSP COM CR CSA EL Elec Exp F FC FC GPM Hyd. Hz in. Int. Int. T L/ lbs. M M/F N/I NC NC NO

= = = = = = = = = = = = = = = = = = = = = = = = = = = = =

Ampere Ampere Assembly Adjustable Barbed British Standard Pipe Check-O-Matic Contamination Resistant Canadian Standards Association Electric Electric Export Female Full Circle (Sprinkler) Flow Control (Valve) Gallons Per Minute Hydraulic Hertz Inch Internal Internal Tooth Less Pounds Male Male/Female Not Indicated Normally Closed (Hydraulic) Normally Closed (Micro Switch) Normally Open (Hydraulic)

NO = NPT = PC = Pot. = PV = PHPH = PHFH = PT = PR = Prog. = RC = RPD = RPM = S = SST = SI = Svc = TM = V = VAC = VDC = VA = VIH = w/ = w/o = " = ' =

Normally Open (Micro Switch) National Pipe Thread Part Circle Potentiometer Pilot Valve Pan Head Phillips Head Pan Head Fillister Head Pin Type (Hydraulic) Pressure Regulated Program Rubber Cover Revolutions Per Day Revolutions Per Minute Slip Stainless Steel Side Inlet Service Timing Mechanism Volts Volts Alternating Current Volts Direct Current Volt Amps Valve In Head with without Inches Feet


SitePro Field Interface Unit (FIU) Models 2010, 2011, 2020 and 2021 (Model 2021 Shown)

DETAIL B

SEE DETAIL B

SEE DETAIL C

A

A

(PHONE JACK)

DETAIL C

VIEW A - A BOTTOM VIEW OF ITEM 9 - DETAIL OMITTED FOR CLARITY

2


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 26 27

Part No.

Description

Quantity Per Assy.

------------------360-0750 360-0749 ------------------------------------------------------------------------------------------------------1-7204 4-1063 1-3086 2011R 2012R 102-3125

Housing, SNCX, FIU Bracket, FIU (See Service Item 102-0867) Front Plate, LED Display (See Service Item 102-0872) Holder, Fuse Fuse, 1.5 Amp Rocker Switch, Power (See Service Item 102-0873) PCB Assy., Serial, Back Plane (See Service Items 102-0869 through 102-0871) PCB Assy., LED (See service item 102-0872) PCB Assy., Standard Modem (See Service Item 102-0864) PCB Assy., Universal Modem (See Service Item 102-0866) Phone Jack Adapter, Standard Modem (See Service Item 102-0864) Spacer, #6-32 x 15/16" (See Service Assy. 102-0864) Fuse, 0.75 Amp (See Service Item 102-3819) Cable, FIU Power Switch (See Service Item 102-0875) Wire Assy., Black (See Service Item 102-0874) Cable Assy., Universal Modem (See Service Item 102-0866) Cable Assy., 30-Pin, Female Connectors (See Service Item 102-0876) Power Cord, U.S./Canada (See Service Item 102-0877) Power Cord, Europe (See Service Item 102-0879) Power Cord, English (See Service Item 102-0881) Transformer, 12 V d.c., 1.5A (See Service Item 102-0878) Transformer (Australian), 12V d.c., 1.5A (See Service Item 102-0882) Cable Clamp, 3/16" Screw, Tap, #6 Flat Washer, #6, Brass Communication Radio Assembly, 1-Wireline Communication Radio Assembly, 2-Wireline Radio Adaptor Board SERVICE ITEMS

102-1201 102-0864 102-3819 102-0866 102-0867 102-0868 102-0869 102-0870 102-0871 102-0872 102-0873 102-0874 102-0875 102-0876 102-0877 102-0878 102-0879 102-0881 102-0882 *102-0397 *102-0767 *89-9116 *89-9117

Kit, Service, Cable, SitePro, FIU (9-pin Male to 25-pin Female Serial Cable) PCB Assy., Standard Modem (Includes Items 9, 11, 12 & 13) 3/4A Fuse (Includes Item 13) (10-pack) Universal Modem (Includes Items 10 &16) FIU Bracket (Includes Item 2) 1.5A Fuse Assy. (Includes 1 each of Items 4 & 5) PCB Assy. (FIU-2010), Serial Back Plane (Includes Item 7) PCB Assy. (FIU-2020 and FIU-2011), Serial Back Plane (Includes Item 7) PCB Assy. (FIU-2021), Serial Back Plane (Includes Item 7) PCB Assy., LED, FIU (Includes Item 3) Rocker Switch, Power (Includes Item 6) Wire Assy., Black (Includes Item 15) Cable, FIU Power Switch (Includes Item 14) Cable Assy., 30-pin Female Connectors, (Includes Item 17) Power Cord, U.S./Canada (Includes Item 18) Transformer, 12V d.c., 1.5A (Includes Item 21) Power Cord, Europe (Includes Item 19) Power Cord, English (Includes Item 20) Transformer, Australian, 12V d.c., 1.5A (Includes Item 22) FIU Sensor Kit FIU Additional Surge Protection Kit FIU Wireline Path Upgrade Kit FIU Radio-Link Accessory Kit

1 1 1 1 1 1 1 1 2 1 2 2 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1

* Order Through Finished Goods Distribution System–Minneapolis

Item No.

Part No.

Nomenclature

FIU Internal Modem Breakdown Model No. Standard Modem(s) Model Model Model Model

2010 2011 2020 2021

1 1 2 2

Quantity Per Assy.

Universal Modem 0 1 0 1

3


TouchNet For OSMAC 1

8

3

7 2 6

4

5

9

Item No.

Part No.

1 2 3 4 5 6 7 8 9 9 10

**89-8260 363-3549 89-8357 ----------89-8257 363-3531 363-3535 363-3537 89-9065 102-0573

Description

10

Quantity Per Assy.

Data Panel, TouchNet Clamp Housing Assy. (Includes Items 3–5) Base, Housing Screw, Housing Base Wiring Harness Assy. Switch, Rocker Transformer Assy., 120 V a.c., 60 Hz Connection Cable Assy. (Use w/Motorola People Finder) Connection Cable Assy. (Use w/Hand-held Remote Interface) Connection Cable Assy. (Use w/Toro Wide or Narrow Band Base Station) **Available from NSN

4

1 6 1 1 6 1 1 1 1 1 1


TouchNet For Network LTC Plus Satellite 13 1

12

3

9 2

8 10

Red 7

11

White 6

4

5

14

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14

Part No.

Description

**89-8791 363-3549 89-8357 ----------102-0864 363-1355 -----363-3531 -----89-8534 102-0878 102-0877

Data Panel, TouchNet Clamp Housing Kit (Includes Items 4 & 5) Base, Housing Screw, Machine , #4-40 PCB Assy., Standard Modem Screw, Tap, #6 PCB Assy., DTP-To-Modem Switch, Rocker Wire Harness Assy. Ribbon Cable Assy., Interface Transformer Assy., 12 V d.c.,1.5 Amp Power Cord, U.S./Canada

1 6 1 1 6 1 4 1 1 1 1 1 1

Connection Cable Assy. (Use w/Hand-held Remote Interface)

1

89-9065

Quantity Per Assy.

**Available From NSN

5


GDC – Stand-Alone & PC Models, 2-Wire Decoder Systems

3

8

4 7

5 6

2 1

4 17 12

10

9 16

13 14

11

15

6

18


Item No. 1 2 3 4 5 6 6 6 7 8 9 10 11 12 13 14 15 16 17 18

Part No. 102-5048SK 102-5047SK 102-6151SK 363-5606 102-4598SK 91-1626 91-1627 91-1629 102-7696SK 102-5908SK 102-6461 102-7693SK 363-4249 ------363-3361 102-4766SK ------363-3785 363-4500 363-3572

Description

Quantity Per Assy.

Door, Gateway Decoder Cabinet, Gateway Decoder Timing Mechanism Assy., GDC (Stand Alone Models Only) Fuse, 3.15A Ribbon Cable Assy., Mother Board to Daughter Board Power Connector, 100V Power Connector, 120V Power Connector, 220V PCB Assy., Gateway Motherboard Cable Assy., Timing Mechanism to Motherboard (Stand Alone Models Only) Fiber Optic Converter Kit, Gateway to Central Computer (PC Models Only) PCB Assy., Gateway Daughterboard Fuse, 3A, Daughterboard Power Transformer (See Item 102-4768SK) Switch, Circuit Breaker, 1.5A Wire Harness, Terminal Block to Switch Surge Arrestor (See Item 102-4767SK) Lock Assy. w/ Keys Plug, 2 POS Plug, 8 POS SERVICE ITEMS

102-4768SK 102-4767SK 102-4185SK

Power Supply Assy. (Includes Item 12 and Associated Cable Assy.) Harness, Surge, Service (Includes Item 15 and Associated Cable Assy.) Battery, 3V

7

1 1 1 2 1 1 1 1 1 1 1 2 16 1 1 1 1 1 3 2


Network VP Satellite (2006 and Later Model) – Plastic Cabinet

5 4 N

et

w or

2

k?

v p

H ome

%A C entr

W M anu

t

ing

ate

llite

al

al

M

ater

L oca

O ff

ater

ing

ode

l

S W che dule

S tart

S

djus

d

D iagn

P R esuaus

osti cs

e me /

S top

S tatio S ettin gs

n

S atel S ettin

lite gs

3 7

6

8 1

10

13

9 12

14

15 11

19

18 16

20 17

8


Item No.

Part No.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

------------------102-4778 102-3497SK 102-4573SK 102-3030SK ------------363-4638SK 89-7701 102-3125SK 363-3619SK 102-3257SK -------

16 17 18 19 20

102-0670 102-2782SK 89-8589 -------------

Description

Quantity Per Assy.

Satellite Plastic Pedestal & Components (See Plastic Satellite Pedestal Section.) Antenna Assy., Plastic Pedestal (See Sevice Item 102-6808) Dome Antenna Assy., Plastic Pedestal (See Plastic Satellite Pedestal Section.) Cover, Satellite Lid Timing Mechanism, VP Satellite Cable Assy., T/M to Modem Cable Assy., T/M to Distribution Standard Modem (See Service Item 89-9026) Bracket, Radio Assy. (UHF Models Only) Maxon Radio (UHF Models Only) (See Service Item 363-4638) *Universal Modem (UHF Models Only) *Radio Interface Board (UHF Models Only) *RJ-45 Cable Assy. (UHF Models Only) *DB-9 Cable Assy. (UHF Models Only) Cable Assy., Modem to Surge Board (UHF Models Only) (See Service Item 89-9044) Ribbon Cable, Power Distribution Board to Output Module Distribution Board PCB Assy. Surge Board VP Internal Components (See p. 212 for Parts List) Power Supply Assy. (See p. 213 for Parts List) SERVICE ITEMS

363-4185SK 89-9044 102-6808 89-9026

Battery, VP Back-up, Service Cable Assy., Surge to Modem & Surge to Terminal Block Kit, Service, Antenna Assy., Plastic Pedestal (Includes Item 2) Service, Standard Modem (2-Wire Modem Models Only)

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 9

1 1 1 1 1 1 1 1 1 1 1 1 1 1 ** 1 ** ** 1


Network VP Satellite – Internal Components 14

13

12

8

4

8 11 7 8 1 7 5

10 3 15 16

6 Item No. 1 2 3 4 5 6 7 8 9 10 N/I 11 11 11 11 12 13 14 15 16

Part No. 102-3015SK *102-0654 102-0652 102-0653 102-0658 102-0657 102-0671 363-1355 102-0685 102-0686 *102-0638 *102-0639 *102-0640 *102-0641 *102-0642 360-0595 360-0140 -----102-4586 102-5940SK

7

9

2

Description

Quantity Per Assy.

Pump/Common Module Assy. (Includes Items 5, 7 & 102-0670 Ribbon Cable) Output Module Assy., 8-Station (Includes Items 6, 7 & 102-0670 Ribbon Cable) Ground Bus Bar PCB Assy., Service (Includes Item 8) 24 V a.c. Bus Bar PCB Assy., Service (Includes Item 8) Fuse, 1.0 Amp, Fast-blow, Service (5-pack) Fuse, 3.0 Amp, Fast-blow, Service (5-pack) Screw, Machine, 6-32 x 1/4" Screw, #6, Self-Taping Wire Harness Assy., Grounding Wire Harness Assy., Power Supply 8-Station Terminal Block (M0 Surge Level) 16-Station Module Assy. (M1 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M2 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M3 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M4 Surge Upgrade) (Includes Items 7 & 8) Screw, Machine, 1/4-20 x 1/2" Washer, Flat, 1/4" Bracket, Mount Backplate Plastic Cover, Switches Kit, Station Labels, Numbered, Plastic * Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 10

1 ** 1 1 1 4 11 20 1 1 ** ** ** ** ** 4 4 2 ** **


Network VP Satellite – Power Supply Assembly

3 2 1

12

4 5 14 13

6

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14

Part No.

7

8

9

10

11

Description

Quantity Per Assy.

4-1063 -----102-0646 102-0695 102-0666 -----102-0649 -----102-0648 102-0651 102-0668 102-0700 102-0667 360-0297

Screw, Tap, #6 x 3/8" Washer, Lock, #6 Cover, Power Supply Cover, Wire Terminal Switch/Circuit Breaker, 1.5 Amp Transformer Assy. w/Wire Harness (See Service Item 102-0382) Fuse Holder Assy. Fuse, 3.2 Amp, Slow-Blow, Service (See Service Item 102-0650) Selector Switch, 115/230 V a.c. Circuit Breaker, 4.0 Amp Surge Protection Assy. w/Nut Filter Assy., EMI Terminal Block, 115/230V (Includes Item 14) Screw, Tap, #6

102-0650 102-0382

Fuse, 3.2 Amp, Slow-blow (10-pack) Transformer Assy., Service

SERVICE ITEMS

11

2 2 1 1 1 1 1 1 1 1 1 1 1 2


Network 8000 Satellite, Plastic Cabinet, Internal Components (Sheet 1 of 5) 1

6

5 2

7

8

J

9 J

C

10

12

11

13 D 3

B A

B A

4

Note: For

C

&

D

connection, refer to Sheet 4. 12


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13

Part No. ------4-1063 ------------363-1596 35-7637 35-6237 35-6247 35-6246 363-2200 91-0976 35-6243 91-1790

Description

Quantity Per Assy.

Satellite Plastic Pedestal & Components (See Plastic Satellite Pedestal Section.) Screw, Tap, #6 Label, Caution, Removable Door Label, Serial, FCC Screw, Tap, #6-19 Cap, Knob Knob Faceplate Assy. PCB Assy., Display Battery, 3.9V IC, 27C256, Programmed (EPROM) Spacer PCB Assembly, Processor SERVICE ITEMS

9-1051 91-2340

Mounting Template, Plastic Control Panel Assy., Service (Includes Items 5–13)

13

6 1 1 1 1 1 1 1 1 1 4 1


Network 8000 Satellite – Plastic Cabinet, 24V Output Assembly (Sheet 3 of 5)

B A 2 1

7 3 4

3 5 6

8

See Detail A G 9 22 23 10

I H

11

21

6 20

12

13

19

15 18 17

16

24 25 26 27 29 28

30

Note: For

G, H

&

Detail A

I

9

connection, refer to Sheet 4 of 5. 14

3

14


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30

Part No. ------------4-1063 ------102-0864 360-0285 35-8662 ------102-3819 363-2638 363-2497 91-1783 ------35-8664 91-1783 35-6346 360-0595 363-1553 363-2812 1-3079 89-8150 ------363-2370 1-6051 3-2698 360-0600 35-6399 35-6418 363-2431 35-6418

Description

Quantity Per Assy.

Ferrite, Flat Cable, 3" Cable Assy., Modem Screw, Tap, #6 Ferrite, Flat Cable, 1.5" PCB Assy., Standard Modem Screw, Machine, 6-32 x 3/8" Cable Assy., Fuse Board Cable Assy., Voltage Monitor Fuse, 0.75 Amp, Modem (10-Pack) Fuse, 0.5 Amp, Distribution Fuse, 3.2 Amp, Slow-blow, Distribution PCB Assy., Fuse and Distribution Wire Assy., 18 AWG, Brown Cable Assy., Triac PCB Assy., Pump/Current Monitor Bracket, Pump Triac Module Screw, Machine, 1/4-20 x 1/2" Lug, Grounding Standoff, #6-32 x 3/8" Nut, Hex, 6-32 Bracket, Triac Module Bracket, Switch Breaker, Circuit, 10 Amp Screw, #8 PHPH, Steel Screw, Tap, #6-32 x 1/4" Washer, Lock, Ext T Base Assy., Triac Terminal Tab, Triac Screw, #6 x 1/2", Hi-Lo w/Clamp Base, Triac Module SERVICE ITEMS

89-8100 35-6399

ASSY., Triac Module, NW8K (Includes Items 24–27) (See Detail A) Base Assy., Triac Module (Includes Items 28–30) (See Detail A)

15

1 1 9 1 1 18 1 1 2 1 8 1 1 8 1 1 1 1 8 12 1 1 1 9 32 72 8 36 36 9


Network 8000 Satellite – Plastic Cabinet, AC/DC Power Supply (Sheet 4 of 5)

2

1

4 3

C

E

D

5

F

I H 6

G

5 7 E 12

F

11

10

8

9

(See Sheet 5 of 5)

Note: For

C

&

D

connection, refer to Sheet 1 of 5. For

16

G, H

&

I

connection, refer to Sheet 3 of 5.


Item No. 1 2 3 4 5 6 7 8 9 10 11 12

Part No.

Description

Quantity Per Assy.

------91-1779 ------------4-1063 ------3-1453 ------360-0595 363-1553 363-3103 35-8833

Bracket, AC-DC, NW8K PCB Assy., Power Supply Cable Assy., PCB to Modem Cable Assy., PCB to Power Supply Screw, Tap, #6 PHPH Cable Assy., PCB to Distribution Board Screw, Machine, #10-32 x 3/8", PHPH, SST Cable Assy., Power Supply to PCB Screw, Machine, 1/4-20 x 1/2" Lug, Grounding Screw, Tap, #6-19 x 3/4", PHPH Bracket Assy., Com Cable

35-8833

Bracket Assy., Communication Cable (Includes Items 5, 11 & 12)

SERVICE ITEMS

17

1 1 1 1 6 1 3 1 1 1 1 1


Network 8000 Satellite – Plastic Cabinet, Power Supply Assembly (Sheet 5 of 5)

18

10

2

20 N N N Detail A

24

17

5 A B 7

4

C O M

6

P

L

21 22

S T

19 D

3

E K

G

F

R

12

T S

H

J

I

J

D C

K

E 9

M

15 F

G

18

N Q

13 B

Q

R

L N 8 14

23

H

I

P O

18

1 16 N

See Detail A 11

18


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Part No.

Description

Quantity Per Assy.

------------102-0648 ------363-3361 363-5270 89-8285 363-2371 89-7513 89-0722 ------------------------------------360-0600 360-0498 3-1453 ------360-0750 363-2497 -------------

Case, Base, Standard Power Supply Case Cover, Standard Power Supply Slide Switch 115/230 V a.c. Tab Adapter Switch, Circuit Breaker, 1.5 Amp Circuit Breaker, 4.0 Amp Transformer, Power Supply Terminal Block, 3-Position Surge Protection Assy. Label, Warning Label, Terminal Block Wire Assy., 18 AWG, Black Wire Assy., 8 AWG, White Wire Assy., 18 AWG, Black Wire Assy., 18 AWG, Green/Yellow Filter Assy., RFI Washer, Lock, External Tooth, #8 Screw, Machine, #8-32 x 1/4" PHPH SST Screw, Machine, #10-32 x 3/8", PHPH Hex Nut, #8-32 w/Lock Washer Fuse Holder Fuse, 3.2 Amp Cap, Blank Label, Service Kit

89-8279

Power Supply Module (Includes Items 1–25)

SERVICE ITEMS

19

1 1 1 1 1 1 1 1 1 4 2 1 1 1 1 1 1 4 2 1 1 1 1 1


Network 8000 Satellite – Large Stainless-Steel Pedestal (Sheet 1 of 2) Front View 3 4

2 1 2a

24

38 32 37

5 8

6

14

9 35 18

23

22

36 19

10 11 12

13

17

20

15 21 33

27

26

16 34

29

12 30

25 7 28

Note:

A

F

indicates cable connection points and routing.

20

31


Item No. 1 2 2A 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38

Part No.

Description

Quantity Per Assy.

––––– ––––– 363-2814 ––––– 360-0285 35-6326 -----35-8664 91-1782 1-3076 35-6418 363-2431 35-3434 360-0471 35-8742 35-8795 1-3076 4-1063 35-6346 89-7852 363-2231 363-2638 35-6328 35-8663 35-8662 35-6332 4-1063 91-1783 1-3076 363-2497 363-2498 35-8754 363-2370 363-1553 363-2804 363-2812 1-3079 360-0594 –––––

Cabinet Assy., Pedestal Controller (See Service Items) Door, Cabinet (See Service Items) Lock Assy. (Includes Keys) Control Panel Assy. (See p. 230 for Parts List) Screw, Machine #6-32 x 3/8", SST PCB Assy., Pump/Current Monitor Screw, Tap #8, SST Cable Assy., Triac Board PCB Assy., Valve Voltage Monitor Screw, Tap, #6-32 x 3/8". Tab, Terminal Screw, #6 x 1/2", HI-LO w/Clamp Base, Triac Module Surge Protector Cable Assy., Triac Module Bracket, Triac Module Screw, Tap, #6-32 x 3/8" Screw, Tap, #6 Bracket, Pump Triac Module PCB Assy., Modem (Includes Items 20 & 21) Connector, 3-Pin, Female Fuse, 0.5 Amp, 250V, 3AG Cable Assy., Modem Cable Assy., Valve Voltage Cable Assy., Fuse Board PCB Assy., Triac Module Screw, Tap #6 PCB Assy., Fuse and Distribution Screw, Tap, #6-32 x 3/8" Fuse, 3.2 Amp Slow-blow Fuse, 0.5 Amp Slow-Blow Cable Assy., Power, 24 V a.c. Circuit Breaker, 10 Amp Lug, Grounding Standoff, Hex, #6-32 x 1/2" Standoff, Hex, 6-32 x 3/4" Nut, Hex, 6-32 Nut, Hex, 1/4-20 Plate, Front Mounting

35-8480 91-0986 35-6399 9-1051 363-1683 363-1684 363-1686

Cabinet Assy., Pedestal Controller (Includes Items 1, 2, 2A and 39 Door Assy., Cabinet (Includes Items 2 and 2A) Base Assy., Triac Module (Includes Items 10–13) Board, Mtg Hole Pattern Washer, Flat, 5/16" Nut, Hex, 5/16-18 Screw, Cap 5/16" x 4"

SERVICE ITEMS

21

1 2 2 1 4 1 1 8 1 2 4 4 8 4 1 1 4 2 1 1 1 1 1 1 1 8 6 1 4 8 1 1 1 1 6 6 12 3 1


Network 8000 Satellite – Large Stainless Steel Pedestal (Sheet 2 of 2) Back View 2 1 51 45 48 44 50 43 46

49

42 47

39 14 89 75 52

85

76

77

53 80

81

79 82 78

62

86

63

54

87 61 55

57 59

68 64

40

65

60

58

83 63 56

66

67

74

84

69 70

73 41

72 71

Note:

C

F

indicates cable connection points and routing.

22

88


Item No. 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88 89

Part No.

Description

Quantity Per Assy.

35-8705 35-6345 3-2698 35-8704 ––––– 4-1063 360-0594 91-1779 363-2233 35-8367 ––––– 1-7176 35-8755 360-0355 35-8583 35-8792 35-8837 91-1288 1-7176 360-0355 3-4021 35-8174 4-1063 35-8904 363-1346 363-2371 35-7841 35-7842 360-0345 363-1553 ––––– 35-7738 3-2698 363-2260 360-0750 363-2459 35-8448 363-1596 35-7458 363-3103 363-2271 363-2431 35-7524 360-0471 363-2635 363-2807 35-9703 363-1684 363-1683 363-1686 89-7464

Cable Assy., Power Cover, Power Supply Screw, Tap, #6 Bracket, Retainer, Lower Bracket, Retainer, Upper Screw, Tap, #6 Nut, Hex, 1/4-20 PCB Assy., Power Supply Guide, Card, PCB, 6-3/4" Bracket, Power Supply Washer, Flat, #8, Brass Clamp, Cable, Large Cable Assy., Power Level 3 Screw, Tap, #8 Transformer Assy., Triac Cable Assy., Transformer, 24V Cable Assy., Transformer, Power Transformer Assy., 24V, 20 VA Clamp, Cable, Large Screw, Tap, #8 Washer, Flat, #8, Brass Bracket, Transformer Screw, Tap, #6 Filter Assy., RFI Tab, Terminal Terminal Block Wire Assy., Fuse/Terminal Block, Black Wire Assy., Fuse/Terminal Block, White Surge Protector Lug, Grounding Bracket, Conduit Bracket, Pill Carrier Screw, #6 x 1/4" Fuse, 3 Amp Holder, Fuse Plug, Hole Bracket, Surge Protector Screw, Tap, #6-19 Carrier, Surge Protector Screw, Tap #6-19 x 3/4", PHPH Clamp, Cable Screw, #6 x 1/2" Hi-Lo w/Clamp Strap Surge Protector Fuse, 7.5 Amp Terminal Strip Plate, Rear Mounting Nut, Hex, 5/16-18 Washer, Flat, 5/16" Screw, Cap, 5/16" x 1.5" Cable Assy., Y-Harness

35-8833 35-8741 35-9114 35-8753 91-0987 363-1684 363-1683 363-1686 35-9450 35-8472 35-9427

Bracket Assy., Communication Cable (Includes Items 75–82) Bracket and Fuse Assy. (Includes Items 69–74) Lightning Protection Assy. (Includes Item 67) Transformer Assy., Power (Includes Items 56–60) PCB Assy., Mod. 30, 286, Network 8000 (SNC) 5/16" Hex Nut, SST 5/16" Flat Washer, SST 5/16" x 4.5" Cap Screw, SST PCB Assy., Sensor Input, Network 8000 MC Unit Pressure Sensor Kit, Network 8000 MC Unit Cable Assy., Pressure Sensor, Network 8000 MC Unit

SERVICE ITEMS

23

1 1 1 1 1 2 1 1 2 1 2 1 1 1 1 1 1 2 1 1 1 2 4 1 2 1 1 1 3 1 1 1 5 2 2 1 1 1 1 1 1 2 1 2 1 1 1 8 4 4 1


Network 8000 Satellite – Green Metal/Small Stainless Steel Pedestal (Sheet 1 of 2) 7 8

1

2 25 19 42 17

23

22 15

28 28

16

3

20

24

21

31

4

43

18

41

40 27

29

44

46 47 39 30 26 38

80 14

45

32

13

66

35

11 4

33 12

5

34 36

37

65 6 50

52

48

59

49

58

51

78

60

54

61

56

57

55 62

63 60

53

76

64 77

10 72

67

75

74

87 79

Note: A – F indicates cable connection points and routing.

9

84 71

82

68

70

81 69

24

86 83

85

88

73


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56

Part No. 9-4043 89-0385 360-0583 9-4303 360-0583 9-1018 -----360-0285 3-2698 35-8706 35-8705 35-6328 35-7605 363-2321 1-3076 91-1782 35-7286 35-7575 363-2370 363-2497 363-2498 360-0750 35-7285 360-0594 363-2812 35-8704 -----4-1063 91-1779 363-2233 35-8367 35-8570 363-2281 35-8704 91-1781 363-2638 363-2231 35-8755 363-1346 35-6326 35-7888 35-8796 35-6346 35-6399 35-6418 360-0471 363-2431 360-0355 35-8583 35-8793 35-8837 363-1273 91-1288 1-7176 360-0355 3-4021

Description

Quantity Per Assy.

Lid Assy., Cabinet Housing, Green Metal Pedestal Lock Assy. (Includes Keys) Cover, Lock Lock, Assy. (Includes keys) Door, Pedestal Control Panel Assy. (See p. 230 for Parts List) Screw, #6-32 x 3/8", SST Screw, Machine, #6-32 x 1/4" Cover, Power Supply Cable Assy., Power Cable Assy., Modem Cable Assy., Triac Driver Clamp, Cable Flat Screw, #6-32 x 3/8" PCB Assy., Valve Voltage Monitor Wire Assy., Fuse Cable Assy., Triac, Fuse Circuit Breaker Fuse, 3.2 Amp, Slow-blow Fuse, 0.5 Amp, Slow-blow Holder, Fuse Bracket, Fuse Nut, Hex, #1/4-20 Standoff, #6-32 x 3/4" Hex, M/F Bracket, Retainer, Lower Bracket, Retainer, Upper Screw, Tap, #6 PCB Assy. Kit Guide, Card, PCB, 6-3/4" Bracket, Power Supply Bracket, Modem Guide, Card, PCB, Bracket, Retainer, Lower PCB Assy., Modem Fuse, 0.5 Amp Connector, 3-Pin, Female Cable Assy., Power Level 3 Tab, Terminal PCB Assy., Pump and Current Surge Protector Assy. Cable Assy., 24V Bracket, Pump Triac Module Base Assy., Triac Module Terminal Tab Surge Protector Screw, #6 x 1/2", Hi-Lo w/Clamp Screw, Tap, #8 Transformer Assy., Triac Cable Assy., Transformer, 24 V a.c. Cable Assy., Transformer, Power Connector, Pin Transformer Assy., Power Clamp, Cable, Large Screw, Tap, #8 Washer, Flat, #8, Brass

25

1 1 1 2 1 1 1 4 1 1 1 1 1 1 1 1 1 1 1 8 1 9 1 1 8 1 1 6 1 2 1 1 2 1 1 2 1 1 3 1 1 1 1 9 4 4 4 1 1 1 1 1 2 1 1 1


Network 8000 Satellite – Green Metal/Small Stainless Steel Pedestal (Sheet 2 of 2) 7 8

1

2 25 19 42 17

23

22 15

28 28

16

3

20

24

21

31

4

43

18

41

40 27

29

44

46 47

30 38

14

45

39

26

80

32

13

66

35

11 4

33 12

5

34 36

37

65 6 50

52

48

59

49

58

51

78

60

54

61

56

57

55 62

63 60

53

76

64 77

10 72

67

75

74

87 79

NOTE: A – F indicates cable connection points and routing.

9

84 71

82

68

70

81 69

26

86 83

85

88

73


Item No. 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88

Part No.

Description

Quantity Per Assy.

35-8174 4-1063 35-8904 363-1346 363-2371 35-7841 35-7842 360-0345 363-1553 35-7288 ––––– 35-7738 3-2698 363-2260 360-0750 363-2459 35-6332 35-3434 360-0471 35-6418 363-2431 35-8795 -----35-9703 360-0733 363-2271 363-2431 35-7524 360-0471 35-7458 363-1596 35-7790

Bracket, Transformer Screw, Tap, #6 Filter Assy., RFI Tab, Terminal Terminal Block Wire Assy., Fuse/Terminal Block, Black Wire Assy., Fuse/Terminal Block, White Surge Protector Lug, Grounding Clip, Ground Bracket, Conduit Bracket, Surge Pill Carrier Screw, #6 x 1/4" Fuse, 3 Amp Holder, Fuse Plug, Hole PCB Assy., Triac Module Base, Triac Module Surge Protector Terminal Tab Screw, Hex, 1/2", Hi-Lo w/Clamp Bracket, Triac Module Screw, Tap, #8 Plate, Rear Mounting Screw, Tap, #6 Clamp, Cable Screw, #6 x 1/2", Hi-Lo w/Clamp Strap Surge Protector Carrier, Surge Protector Screw, Tap, #6-19 Bracket Assy., Surge Protector

91-0987 91-0488 91-0291 9-4993 9-1695 35-7287 35-8706 35-8753 35-9114 35-8741 35-6399 35-8970 35-2355 363-2635 363-1684 363-1683 363-1686

PCB Assy., Mod. 30, 286, Network 8000 Pedestal, Satellite, Network 8000, Small Stainless Steel (Includes Items 1–6) Door Assy., Stainless Steel (Includes Items 4–6) Door Assy., Green Metal Pedestal (Includes Items 4–6) Lock Assy., Lid (Includes Items 3 & 4) Bracket Assy., Fuse (Includes Items 17–23) Plate Assy., Rear (Includes Items 26–80) Transformer Assy., Power (Includes Items 52–57) Lightning Protection Assy. (Includes Item 64) Bracket and Fuse Assy. (Includes Items 67–72) Base Assy., Triac Module (Includes Items 74–77) Kit, Installation, Network 8000 (Includes Items 81–88) Fuse Holder, Inline (Small Stainless Steel Pedestal Only) Fuse, 7.5 Amp Hex Nut, 5/16" (Small Stainless Steel Pedestal Only) Flat Washer, 5/16" (Small Stainless Steel Pedestal Only) Cap Screw, 5/16 x 4.5" (Small Stainless Steel Pedestal Only)

SERVICE ITEMS

27

2 4 1 2 1 1 1 3 1 1 1 1 5 2 2 1 1 1 32 32 32 1 8 1 1 1 2 1 2 1 1 1


Network 8000 Satellite Control Panel Assembly 4 3 1 2

5 6

7 9

8

Item No. 1 1 1 2 3 4 5 5 5 6 7 8 8 8 9

Part No.

Description

Quantity Per Assy.

35-6247 ----------35-6237 363-1596 35-7637 91-1784 91-1791 91-1772 363-2200 35-6243 91-1790 91-1786 91-1787 995-94

Faceplate Assy., NW 8000 Sat. Faceplate Assy., NW 8000 MC Unit Faceplate Assy., NW 8000 PLC Knob Screw, Tap, #6-19 Cap, Knob PCB Assy., Display, NW 8000 Sat. PCB Assy., Display, NW 8000 MC Unit PCB Assy., Display, NW 8000 PLC Battery, 3.9V Spacer PCB Assy., Processor, NW 8000 Sat. PCB Assy., Processor, NW 8000 MC Unit PCB Assy., Processor, NW 8000 PLC EPROM, Network 8000 Satellite, Rev. 5.06

91-2340 91-1278 91-1800

SERVICE ITEMS Control Panel Assy., Network 8000 (Includes Items 1–9) Control Panel Assy., Network 8000 MC Unit (Includes Items 1–9) Control Panel Assy., Network 8000 PLC (Includes Items 1–9) 28

1 1 1 1 1 1 1 1 1 1 4 1 1 1 1


Notes:

29


Network DR2 Satellite – Metal Cabinet (Late Model) 6

7

8

Front View 5

34

1 2

3

4 26 10 25 27

22 23 21

24 11

18

51

12

14

13

17

19

Back View

34

35 30

31 32 27

29 36 28 37 33 28 38 41

42

39 40

43 44

45

46

51

47 48

16

15

20

50

49

30

9


Item No. 1 2 2 3 4 5 6 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 30 30 30 30 30 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51

Part No.

Description

Quantity Per Assy.

------89-7842 89-7846 363-5369 91-0910 ------------------------------------------*MOD-S4 89-7711 363-1553 ------------89-7394 363-1752 89-7786 360-0498 ------------------------360-0285 363-3236 ------89-7771 ------89-8001 *DR2-00-01 *DR2-00-02 *DR2-00-03 *DR2-00-04 *DR2-00-05 *DR2-00-06 *DR2-00-AA ------------------------89-7750 363-2638 89-7682 89-7979 363-1553 102-0668 89-8001 ------------------102-0651 363-3216 102-0650 102-0648 102-0649 102-0666 -------

Cabinet Assy., Pedestal, 13" x 13" Door Assy., (Includes item 3) Door Assy., SST (Includes item 3) Lock Assy., Door Decal, Caution, Removable Door Adapter, Pedestal Lid Lid, (Antenna-Mount) (See Service Items) Lid, SST (Antenna-Mount) (See Service Items) Antenna, Dome, 400–470 MHz (See Service Items) Screw, Machine, #10-32 x 5/8" Hex Nut, #10-32 w/Ext T Lk Plate, Module, Mounting, 32 Module Assy., Output Module Assy., Pump Lug, Grounding Screw, Machine, 1/4-20 x 1/2" Washer, Lock, 1/4 Lock, Module Screw, Machine, #10-32 PCB Assy., BUF, Back Plane Screw, Machine, #8-32 Washer, Lock, #8 Spacer, #8-32, Male/Female Heat Sink Hex Nut, #8-32 Screw, Machine, #6-32 Hex Nut, 5/16 Spacer Cable Assy., Output Cable Assy. EMI Filter Assy. (w/Cables) DR2 Scorpio, Frequency 1 DR2 Scorpio, Frequency 2 DR2 Scorpio, Frequency 3 DR2 Scorpio, Frequency 4 DR2 Scorpio, Frequency 5 DR2 Scorpio, Frequency 6 DR2 Scorpio, Frequency, Special Bracket, Shipping, Screw, Tap, #6, Bracket, Terminal, Scorpio Cable Assy., Antenna Plate, Power Supply, Mounting Fuse, 0.5 Amp PCB Assy., LCM/Sensor Interface XFMR Assy., Isolation (w/Cables) Lug, Grounding Joslyn Surge Protector w/Nut EMI Filter Assy. (w/Cables) Transformer w/Wire Harness (See Service Item 102-0647) Power Supply Metal Base Power Supply Metal Cover Circuit Breaker, 4.0 Amp Terminal Block, Socket Fuse, 3.2 Amp (10-pack) Voltage Selector Switch Fuse Holder w/Cap ON/OFF Switch Cable Assy., Power Supply SERVICE ITEMS

360-0565 89-7775 89-8158 89-8159 89-7789 102-0647

Keys, Lock (Golf #1382) Lid Assy., Ped., SST w/ Antenna (Includes Items 6–8) Lid, Pedestal (Non-Antenna) Lid, Pedestal, SST (Non-Antenna) Back Plate Assy., DR2 (Includes Items 10–24) Transformer Assy., Svc.

* Order Through Finished Goods Distribution System–Minneapolis 31

1 2 2 2 2 1 1 1 1 4# 8 1 4 1 1 1 2 1 2 1 10 10 2 1 2 1 8 8 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 3 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1


Network DR2 Satellite – Plastic Cabinet

Front View

1

2 5 4

3

6 22

10 12 11

13 14

7

21

15 19

17

8

18

16

20

9

23 4

Back View 24 25 33 26 27 22

35 31 29 30 28 29 32 35

34

36 37 38

39

40

21

41 42

43

32

44


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 25 25 25 25 25 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44

Part No. ------89-8225 ------------*900-41 363-3236 89-7786 ------360-0498 ------------------360-0285 *MOD-S4 89-7711 363-1553 ------------89-7394 363-1752 ------89-7771 *102-0655 ------*DR2-00-01 *DR2-00-02 *DR2-00-03 *DR2-00-04 *DR2-00-05 *DR2-00-06 *DR2-00-AA ------------------------89-7682 363-2638 89-7979 ------102-0668 89-8001 102-0647 ------------102-0651 363-3216 102-0650 102-0648 102-0649 102-0666

Description

Quantity Per Assy.

Satellite Plastic Pedestal & Components (See p. 276-277 for Parts List) Bracket Plate, Module, Mounting Bracket, Antenna Retainer, Tube, 5/16" (Used as Spacer) Hex Nut, 5/16" PCB Assy., BUF, Back Plane Washer, Lock, #8 Screw, Machine, #8-32 Heat Sink Spacer, #8-32, Male/Female Hex Nut, #8-32 Screw, Machine, #6-32 Module Assy., Output Module Assy., Pump Lug, Grounding Washer, Lock, 1/4" Screw, Machine, 1/4-20 x 1/2" Lock, Module Screw, Machine, #10-32 Cable Assy., Power Supply Cable Assy., Output Antenna, 450–475 MHz, w/BNC Connector Cable Assy., Antenna DR2 Scorpio, Frequency 1 DR2 Scorpio, Frequency 2 DR2 Scorpio, Frequency 3 DR2 Scorpio, Frequency 4 DR2 Scorpio, Frequency 5 DR2 Scorpio, Frequency 6 DR2 Scorpio, Frequency, Special Bracket, Shipping, Screw, Tap, #6 Bracket, Terminal, Scorpio Cable Assy. PCB Assy., LCM/Sensor Interface Fuse, 0.5 Amp Transformer Assy., Isolation w/Cables Plate, Mounting, Back Surge Protection Assy., w/Nut EMI Filter Assy. (w/Cables) Transformer w/Wire Harness Power Supply Metal Base Power Supply Metal Cover Circuit Breaker, 4.0 Amp Terminal Block, Socket Fuse, 3.2 Amp (10-pack) Voltage Selector Switch Fuse Holder w/Cap Switch, ON/OFF SERVICE ITEMS

89-7789

Back Plate Assy., DR2 (Includes Items 2, 3, 7, & 10–29)

* Order Through Finished Goods Distribution System–Minneapolis 33

1 2 1 2 8 8 1 10 10 1 2 2 1 4 1 1 2 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 3 1 1 1 1 1 1 1 1 1 1 1 1 1


Network DR2 Satellite (Early Model) 6

7

8

Front View 5

34

1 2

3

4 26 10 25 27

22 23 21

24 11

18

41

12 16

15

20

14

13

17

19

Back View 32

31

37 38 27

29 34 28 33 39 28

29 30

41

35 40

29 36

34

9


Item No. 1 2 2 3 4 5 6 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 31 31 31 31 31 31 32 33 34 35 36 37 38 39 40 41

Part No.

Description

Quantity Per Assy.

------89-7842 89-7846 363-5369 91-0910 ------89-7793 89-7881 ------------------------*MOD-S4 89-7711 363-1553 ------------89-7394 363-1752 89-7786 360-0498 ------------------------360-0285 363-3236 *900-41 89-7771 ------89-8001 89-7979 *DR2-00-01 *DR2-00-02 *DR2-00-03 *DR2-00-04 *DR2-00-05 *DR2-00-06 *DR2-00-AA 89-7750 89-7682 363-2638 ------363-3216 ------------------89-7760 -------

Cabinet Assy., Pedestal, 13" x 13" Door Assy., (Includes Item 3) Door Assy., SST (Includes Item 3) Lock Assy., Door Decal, Caution, Removable Door Adapter, Pedestal, Lid Lid, (Antenna-Mount) Lid, SST (Antenna-Mount) Antenna, Dome, 400–470 MHz Screw, Machine, #10-32 x 5/8" Hex Nut, 10-32 w/Ext. Tooth Lock Washer Plate, Module, Mounting, 32 Module Assy., Output Module Assy., Pump Lug, Grounding Screw, Machine, 1/4-20 x 1/2" Washer, Lock, 1/4" Lock, Module Screw, Machine, #10-32 PCB Assy., BUF, Back Plane Screw, Machine, #8-32 Washer, Lock, #8 Spacer, #8-32, M/F Heat Sink Hex Nut, #8-32 Screw, Machine, #6-32 Hex Nut, 5/16" Retainer Tube, 5/16" (Used as spacer) Cable Assy., Output Cable Assy. EMI Filter Assy. (Includes Cables) Transformer Assy., Isolation (Includes Cables) DR2 Scorpio, Frequency 1 DR2 Scorpio, Frequency 2 DR2 Scorpio, Frequency 3 DR2 Scorpio, Frequency 4 DR2 Scorpio, Frequency 5 DR2 Scorpio, Frequency 6 DR2 Scorpio, Frequency, Special Plate, Power Supply, Mounting PCB Assy., LCM/Sensor Interface Fuse, 0.5 Amp Power Supply Assy. (See p. 246 for Parts List) Socket, Terminal Block Bracket, Shipping Screw, Tap, #6, Bracket, Terminal, Scorpio Box, Conduit, Mounting Cable Assy., Power Supply

360-0565 89-7775 89-7880 89-7882 89-7789

SERVICE ITEMS Keys, Two w/Ring (Golf #1382) Lid Assy., Ped., SST w/ Antenna (Includes items 6–8) Lid, Pedestal (Non-Antenna) Lid, Pedestal, SST (Non-Antenna) Back Plate Assy., DR2 (Includes items 10–24)

* Order Through Finished Goods Distribution System–Minneapolis 35

1 2 2 2 2 1 1 1 1 4 8 1 4 1 1 1 2 1 2 1 10 10 2 1 2 1 8 8 1 1 1 1 1 1 1 1 1 1 1 1 1 3 1 1 1 2 1


Network LTC 1.0 Satellite – Wall Mount Cabinet

27 26 25 24 4 3

31

30

1

5 2 14

11

9

17

12 18

8 13 10 6 7

8 28

29

36

15

16

19 20 21

23

22


Item No.

Part No.

Description

Quantity Per Assy.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 30 31

91-0547 91-0784 91-0545 363-1355 363-2638 363-5271 363-5270 4-1063 -----363-5219 91-1005 363-2033 91-1030 91-0919 363-3103 360-0471 91-0790 35-7524 363-2431 363-2271 363-5255 363-1553 360-0594 ----------363-1414 9-4303 91-0782 363-2351 91-0777 91-1046 363-2437

Front Plate Assy. Overlay, LTC PCB Assy., LTC Screw, Tap, #6 Fuse, 0.5 Amp Circuit Breaker, 0.75 Amp Circuit Breaker, 4.0 Amp Screw, Tap, #6 Cover, Transformer Terminal Block, 8-Position Wire Assy., Green/Yellow Screw, Hi-Lo, #4-24 Mount, Terminal Block Transformer Assy. Screw, Tap, #6-19 Surge Protector (Pill) Terminal Plate, Contact Strap Screw w/Clamp, Hi-Lo, #6 Clamp, Cable Screw, Machine, #6-32 Lug, Grounding Nut, 1/4-20 Cabinet Assy. Door Assy. Lock w/Dust Cover Cover, Lock Cover, Terminal Latch, Pawl PCB Assy., Modem PCB Assy., VT Adapter Standoff

91-0786 360-0565 91-1331 91-1200 91-1213

Switch Actuator Keys, 2 w/Ring (Golf #1382) Kit, Modem (Includes Items 30 & 31) Kit, VT Adapter (Includes Transformer and Installation Accessories) Kit, VT Adapter Transformer, Service

1 1 1 5 2 1 1 3 1 1 1 2 1 1 2 2 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 4

SERVICE ITEMS

37


Network LTC 1.0 Satellite – Taper-top Cabinet

37 38 36 39

32 6

8 7 5

4

2 1

9

40

10 11

39

13 18

12 3

19 31..

17

20

16 15

41

14

43 21A

44 21B 22B

25 23

34 22A

35

24

27 26

33 29 28

30

42 40

38

39 38


Item No.

Part No.

Description

Quantity Per Assy.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21A 21B 22A 22B 23 24 25 26 27 28 29 30 31 31 32 32 33 33 34 35 36 37 38 39 40 41 42 43 44

91-1591 91-2337 363-2638 91-1331 363-2437 91-1046 ------363-1752 363-3215 363-3216 ------363-3230 91-1636 363-3205 360-0600 363-1740 363-3202 363-5271 363-5270 363-2231 91-1641 91-1639 91-1957 363-3200 360-0471 363-1222 363-5362 91-1307 363-2638 35-8833 360-0471 91-1305 91-1587 ------91-1586 ------- - - -- - - - - -- - 360-0583 360-0565 ------360-0594 363-1553 363-1623 360-0595 91-1441 363-3236 ------1-3076

Front Panel Assy., TM PCB Assy., TM Fuse, Fast Blow, 0.5 Amp PCB Assy., LTC Modem Standoff, Dual Locking PCB Assy, VT Adapter Backplate, Upper Nut, Hex, Locking Terminal Block, Plug, 3-Position Terminal Block, Socket, 3-Position Power Connector Terminal Block, Plug, 2-Position Transformer Screw, #8-32 x 1.5" Washer, Lock Transformer (VT) Surge Protector Circuit Breaker, 0.75 Amp Circuit Breaker, 4.0 Amp Connector, 3-Pin Cable Assy., Surge Cable Assy.,Non-surge PCB, Surge Protection, 8-Station Terminal Block, 20-Position Surge Protector (Pill) Fuse, 3 Amp, Slow-blow Screw, Tap PCB Assy., Surge Protection, Communication Fuse, Fast Blow, 0.5 Amp Bracket Assy., Communication Surge Protector (Pill) PCB Assy., Surge Protection, Pump/Com Cabinet, 30", Galvanized (Includes Items 33–35) Cabinet, 30", SST (See Service Item 89-7486) Cabinet, Taper Top, Galvanized (Includes Items 35 & 36) Cabinet, Taper Top, SST(See Service Item 89-7486) Door, Cabinet, 30", Galvanized (See Service Item 89-7485) Door, Cabinet, 30", SST (See Service Item 89-7486) Lock Assy. w/Keys, Door (Includes Item 35) Keys, Two w/Ring (Golf #1382) Lock Assy, w/Keys, Cabinet, Taper Top (Includes Item 35) Nut, 1/4-20 Lug, Grounding Washer, Lock Screw, 1/4-20 x 1/2" Mounting Plate, Rear Nut, Hex, 5/16" Cover, Access Screw, Machine

91-1593 89-7485 89-7486

Timing Mechanism Assy. (Includes Items 1–3) Cabinet Assy., Galvanized (Includes Items 31–40) Cabinet Assy., SST (Includes Items 31–40)

SERVICE ITEMS

39

1 1 2 1 4 1 1 1 1 1 4 1 1 4 4 1 1 1 1 1 1 1 2 1 16 2 16 1 2 1 2 1 1 1 1 1 1 1 1 1 1 1 2 6 4 1 4 1 2


1

Network LTC Satellite 2.0 Metal Cabinet (Sheet 1 of 3)

2 21

Front View

20 19

6 3 4 5 7 8

23

19

13

11 12 21

9

22

10

15 14

17

16

18

Back View

6

5

24

29 27 25 28

30 20

26

29

31 33

35

32 41

34

39 38

40 42

36

22 37

40


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 30 31 32 33 34 35 36 37 38 39 40 41 42

Part No. 89-7708 360-0285 ------------------363-5369 9-1695 89-6730 *MOD-S4 89-7711 89-7710 360-0498 ------363-1553 ------------89-7394 ------8- - - - - 35-6328 89-7707 89-7335 35-6394 -----35-7288 1-3082 35-8570 35-8704 363-5072 89-7852 89-7680 102-3819 91-1307 363-5362 91-1405 35-8833 ------363-3216 ------363-1553 -------------------

Description

Quantity Per Assy.

Timing Mechanism Assy., LTC 2.0 Screw, Machine, #6-32 Pedestal, 13" x 13" (See Service Item 89-7983) Lid Assy., Pedestal (See Service Item 89-7983) Door Assy., Pedestal (See Service Item 89-7983) Lock Assy., Door Lock Assy., Lid Back Plate, Module Module Assy., Output Module Assy., Pump Back Plane, PCB Assy. Screw, Machine, #8-32 Washer, Lock, #8 Lug, Grounding Screw, Machine, 1/4-20 x 1/2" Washer, Lock, Internal Tooth, 1/4" Lock, Module Screw, Machine, #10-32 Cable Assy., Output Module Cable Assy., Modem Cable Assy. (Power To TM) Cable Assy., Power Supply Label, Station Back Plate, Power Supply Clip, Grounding Screw, Machine, #4-40 Bracket, Modem Retainer, Bracket Screw, Tap, #6 Modem Assy., Standard (Includes Item 31) Modem Assy., LTC/VT Adapter, 2.0 Fuse, 0.75 Amp (10-Pack) Surge Protection PCB, Communication Screw, Tap, #6 Cable Assy., Communication Bracket Assy., Communication Cable Power Supply (See p. 246 for Parts List) Socket, Terminal Block Screw, Tap, #10-32 x 3/8" Lug, Grounding Screw, Machine, 1/4-20 x 1/2" Washer, Lock, Internal Tooth, 1/4" Nut, 5/16-20 SERVICE ITEMS

360-0565 89-7701 89-7709 89-7705 89-7983 363-2200 89-7172 *89-8118

Keys, Two w/Ring (Golf #1382) Modem Assy., Universal, Service Back Plate Assy. w/ Output Modules (Includes items 8–18) Back Plate Assy. w/Power Supply (Includes items 24–42) Pedestal Assy. 13" x 13" SST (Includes items 3–8) Battery, 3.9 Volt, LIthium EPROM Rev. 2.5 2.5 Upgrade Kit (Includes 2.5 EPROM, Installation Instructions & Faceplate Decal)

* Order Through Finished Goods Distribution System–Minneapolis 41

1 4 1 1 2 2 1 1 4 1 1 10 10 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 5 1 1 2 1 4 1 1 1 1 1 1 1 1 8


Network LTC Satellite 2.0 Plastic Cabinet (Sheet 2 of 3) Front View

1

2

3 4 5

6

7

8

5 10

3

11

14

12 9 13

15

Back View 17 16 19 21

18

20 24 22 23

25

27

14 26

42


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27

Part No.

Description

Quantity Per Assy.

------89-7708 89-7707 35-6328 89-9062 ------89-6730 35-6394 89-7394 89-7710 *MOD-S4 89-7711 363-1553 89-7335 -----35-7288 35-8570 35-8704 ------102-3819 35-6328 91-1307 91-1405 35-8833 363-1553 363-3216 -------

Satellite Plastic Pedestal & Components (See p. 276-277 for Parts List) Timing Mechanism Assy., LTC 2.0 Cable Assy., Power To TM Cable Assy., Modem Cable Assy., Output Module Bracket Back Plate, Module Label, Station Lock, Module Back Plane PCB Assy. Module Assy., Station Output Module Assy., Pump Lug, Grounding Cable Assy., Power Supply Back Plate, Power Supply Clip, Grounding Bracket, Modem Retainer, Bracket Modem Assy., Standard (See Service Assy. 89-7852) Fuse, 0.75 Amp (10-pack) Cable Assy., Output Module Surge Protection PCB, Com. Cable Assy., Com. Bracket Assy., Com. Cable Lug, Grounding Socket, Terminal Block Power Supply Assy. (See p. 246 for Parts List)

363-2200 89-7172 *89-8118 89-7852

Battery, 3.9 Volt, LIthium EPROM, 2.5 2.5 Upgrade Kit (Includes EPROM, Installation Instructions & Faceplate Decal) Modem Assy., Standard, Service

SERVICE ITEMS

* Order Through Finished Goods Distribution System–Minneapolis

43

1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1


Network LTC Satellite 2.0 & Network DR2 Power Supply Assembly (Sheet 3 of 3)

1 2

3

5 4

6

8 7

9 11 115V

10

44


Item No. 1 2 3 4 4 5 6 7 8 9 10 11

Part No.

Description

Quantity Per Assy.

363-3215 363-3435 ––––– 89-7334 89-7767 ––––– ––––– ––––– 363-3467 363-5270 363-3361 102-0648

Terminal Block, Plug, 3-Position Surge Protector Bracket, Surge Transformer Assy., LTC 2.0 Transformer Assy., DR2 Socket, 9-Pin Case, Power Supply Cover, Power Supply Circuit Breaker, 2.0 Amp Circuit Breaker, 4.0 Amp Switch, Power Switch, 115/230 V a.c. Selection (LTC Only)

89-7702 89-7766

Power Supply Assy., Svc,. LTC 2.0 (Includes Items 1–11) Power Supply Assy., Svc., Network DR2 (Early Production) (Includes Items 1–10)

SERVICE ITEMS

45

1 1 1 1 1 1 1 1 1 1 1 1


Network LTC Plus Satellite Timing Mechanism (Side View, Lower Edge)

4 1

5 7

6 3

J

24 45

K

F

1

1

2

46

8

1 STRIPE (PIN 1)

1

P

4

Modem (Back View)

M

9 N

12

10 11

13 14 15 F

S T

16

D

4

J

17 18 A

14 U

19 14

B

Y Z

C

V W

H

44

31

10 32

G

20

21 22 23

24 25 26 27 28 29

11

33

30

34 GROUND POST DETAIL

CABLE ASSEMBLIES

35 G

V

41

38

M

W

G

39

ORN C

N G 40

U

42 B

G 37

G

T

N M

36

A

H

D

S

K

G 46

43

BLU P

Y Z


Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46

Part No.

Description

Quantity Per Assy.

------------------1-3078 89-9043 89-9042 89-9041 89-9027 ------360-0140 360-0595 102-0803 102-0802 363-1355 ------------------363-5083 ------------89-9032 363-3587 363-3603 360-0285 ------------------360-0136 4-1063 363-3574 ------363-1623 ------360-0600 ------------------------------89-9045 89-9046 89-9047 89-9048 102-5940SK -------------

Timing Mechanism Assy. (See Service Item 102-0794) Modem, Standard (See Service Item 89-9026) Standoff, Hex 1/4" x 1.5" Screw, Machine, #6-32 x 1/4" Cable Assy., Ribbon, Timing Mechanism to Modem Cable Assy., Ribbon, Timing Mechanism to Distribution Board Cable Assy., 2-Wire, Timing Mechanism Power Frame, Black Plastic Assy. (Includes Item 22) Bracket, Reinforce (Plastic Cabinet Models Only) Flat Washer, 1/4", SST Screw, Machine,1/4-20 x 1/2", SST Cable Assy., Ribbon, 12-Pin (Pump/Common to Distribution) Cable Assy., Ribbon, 16-Pin (8-Station Output to Distribution) Screw, Tap, #6 Parallel Distribution Board (See Service Item 102-0793) Output Module, 8-Station (See Service Item 102-0796) Retainer Washer, Brass Pump/Common Module (See Service Item 102-0795) 16-Station Output Board (See Service Items 89-9033 – 89-9036) Connector, Terminal Block, 8-Station Screw, Tap, #8 x 1.5" Standoff, Hex, 5/16" x 1" Screw, Machine, #6-32 x 3/8" Fuse, 0.5 Amp, 250V (See Service Item 363-2638) Fuse, 7.5 Amp, 250V (See Service Item 363-2635) Pump/Common/Communication Surge Board (See Service Item 89-9039) Screw, Tap, #8 x 3/8" Screw, Tap, #6 x 3/8" Terminal Block, 2-Position Power Supply Assy. (See p. 252–253 for Parts List) Washer, Star Hex Nut, #8-32 w/External Tooth Lock Washer Lock Washer, #8, External Tooth Wire Assy., Ground, 14 AWG x 8" (See Service Item 89-9049) Wire Assy., Ground, 14 AWG x 10.5" (See Service Item 89-9049) Wire Assy., Ground, 14 AWG x 13" (See Service Item 89-9049) Cable Assy., Modem to Terminal Block (See Service Item 89-9044) Cable Assy., Modem to Surge Board (See Service Item 89-9044) Cable Assy., 4-Wire Jumper Cable Assy., 4-Wire, Shielded Cable Assy., 2-Wire, Pump/Com Board to Surge Board Cable Assy., Ribbon, Jumper Kit, Station Labels, Numbered, Plastic Satellite Plastic Pedestal (See p. 276-277 for Parts List) Radio Assembly (See Network LTC Plus Radio Assembly Section for Details)

102-0793 102-0794 *102-0795 *102-0796 89-9026 89-9027 *89-9033 *89-9034 *89-9035 *89-9036 *89-9039 89-9044 89-9049 363-2638 363-2635 102-9124SK

SERVICE ITEMS Parallel Distribution Board (Includes Item 14) Timing Mechanism, Svc. (Includes Items 1, 3, 4 & 6) Pump/Com Module Svc. (Includes Items 12, 14, 17 18 & 19) Output Module, 8-Station Svc. (Includes Items 4, 13 & 14) Standard Modem, Svc. (Includes Items 2–5) Frame, Black Plastic Assy. Svc. (Includes Item 22) 16-Station Output Board w/o Surge Pills or Switches (Includes Item 14) 16-Station Output Board w/Switches (Includes Item 14) 16-Station Output Board w/Surge Pills (Includes Item 14) 16-Station Output Board w/Surge Pills or Switches (Includes Item 14) Pump/Common/Communication Surge Board (Includes Items 23 24 & 27) Cable Assy. Svc., Surge to Modem & Surge to Terminal Block (Incl. Items 37 & 38) Ground Wire Assy., Svc. (Includes Items 35, 36 & 37) Fuse, 0.5A, 250V Fuse, 7.5A, 250V LTC+ tp VP Conversion Kit

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model

47

1 1 4 4 1 1 1 2 1 4 8 1 4 ** 1 ** 2 2 1 ** ** 2 4 8 4 4 1 1 2 1 1 4 5 1 ** 1 1 1 1 1 1 1 1 ** 1 1


Network LTC Plus Radio Assembly 2

5

1

6 4

7

3

Item No. 1 2 3 4 5 6 7

Part No. ------363-4638SK 89-7701 102-3125SK 363-3619SK 102-3257SK -------

Description

Quantity Per Assy.

Bracket, Radio Assy. (UHF Models Only) Maxon Radio (UHF Models Only) (See Service Item 363-4638) *Universal Modem (UHF Models Only) *Radio Interface Board (UHF Models Only) *RJ-45 Cable Assy. (UHF Models Only) *DB-9 Cable Assy. (UHF Models Only) Cable Assy., Modem to Surge Board (UHF Models Only)

48

1 1 1 1 1 1 1


Network LTC Plus Satellite Metal Cabinet (Sheet 3 of 5) 5 8

6

1 7

7 3 2

3 4

2

Item No. 1 2 3 4 5 6 7 8

Part No.

Description

Quantity Per Assy.

------------------------102-0703 363-3438 363-1752 102-0684

Base, Pedestal, Green, SST (See Service Item 102-0702) Door, Pedestal, Green, SST (See Service Item 102-0704) Lock, Door (See Service Item 102-0714) Lock, Cover (See Service Item 102-0705) Cover, Pedestal Green, SST Screw, #10-32 x 3/4", SST Hex Nut, #10-32, SST Mount, Timing Mechanism, SST

360-0565 102-0702 89-8294 102-0714 102-0705 102-0704

SERVICE ITEMS Keys, Two w/Ring (Golf #1382) Base, Pedestal Green, SST w/Lock Assy, Svc. (Incl. Items 1 & 4, Cover & Keys) Pedestal Assy., Green, SST, Service (Includes Items 1–7) Lock Kit, Door, Service (Includes Item 3, Lock Cover & Keys) Lock Kit, Cover, Service (Includes Item 4 Lock Cover & Keys) Door, Pedestal, Green, SST, Service (Includes Item 2, 3, Lock Cover & Keys)

49

1 2 2 2 1 5 4 1


Network LTC Plus Satellite Power Supply Early Model Production (Sheet 4 of 5)

4

3

2 1

5 20

6

19 TB-1

7 8 9

21 10

TB-2

20

11 12 13 14

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

Part No.

15

16

17

Description

18

19

Quantity Per Assy.

------360-0136 360-0600 ------------1-6051 363-1623 363-1553 360-0595 ------------4-1063 102-0700 102-0666 102-0648 102-0788 102-0651 102-0668 360-0297 -------------

Cover (See Service Item 102-0800) Screw, Tap, #8 x 3/8" Washer, Lock Nut, Hex, #8-32 Clamp, Com Cable Screw, Tap, #8 Washer, Lock, 1/4" Lug, Grounding Screw, Machine, 1/4-20 x 1/2" Transformer Assy. (See Service Item 102-0791) Screw, Tap, #10 x 3/8" Screw, Tap, #6 x 3/8" Filter Assy., RFI Switch, Circuit Breaker, 1.5A Selector Switch, 115/230V 3.2A Fuse Holder Assy. Circuit Breaker, 4.0A Surge Protection Assy. w/Nut Screw, Tap, #6 Terminal Block, 3-position (See Service Item 102-0792) Plate, Transformer Mounting (See Service Item 102-0801)

1 1 1 1 1 1 1 1 1 1 4 2 1 1 1 1 1 1 4 2 1

102-0791 102-0792 102-0800 102-0801 102-0650

SERVICE ITEMS Transformer w/Wire Harness Assy., Svc. Terminal Block, Svc. (Includes Item 19) Cover, Power Supply, Svc. (Includes Item 2) Power Supply Mount, Svc. Fuse, 3.2A, Slow-blow (10-pack)

10

50


Power Supply Assembly, Network LTC Plus Satellite (Late Model Production) and E-Series OSMAC (Sheet 5 of 5) 3 2 1

12

4 5 14 13

6

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14

Part No.

7

8

9

10

11

Description

Quantity Per Assy.

4-1063 -----102-0646 102-0695 102-0666 -----102-0649 -----102-0648 102-0651 102-0668 102-0700 102-0667 360-0297

Screw, Tap, #6 x 3/8" Washer, Lock, #6 Cover, Power Supply Cover, Wire Terminal Switch/Circuit Breaker, 1.5 Amp Transformer Assy. w/Wire Harness (See Service Item 102-0647) Fuse Holder Assy. Fuse, 3.2 Amp, Slow-Blow, Service (See Service Item 102-0650) Selector Switch, 115/230 V a.c. Circuit Breaker, 4.0 Amp Surge Protection Assy. w/Nut Filter Assy., EMI Terminal Block, 115/230V (Includes Item 14) Screw, Tap, #6

102-0650 102-0647

Fuse, 3.2 Amp, Slow-blow (10-pack) Transformer Assy., Svc.

SERVICE ITEMS

51

2 2 1 1 1 1 1 1 1 1 1 1 1 2


E-Series OSMAC Satellite, Narrow-band 1 Plastic Cabinet (Sheet 1 of 3) 2 5 4 7

6

3

8 9 10

11 13

12 Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13

Part No. 102-2624 102-1204 *102-0655 *102-1202 363-3946 102-0661 *102-0659 102-0664 *102-0672 *102-0670 -----102-0408 ------

Description

Quantity Per Assy.

Cover, Decoder PCB, Cable, Antenna, External, Narrow-band Decoder Antenna, 450–475 MHz, w/BNC Connector (optional) Narrow-band Decoder Module for Plastic Cabinet Standoff, Plastic, Locking Faceplate, Decoder Mounting Ribbon Cable (Output Distribution Module to Decoder Module) Mounting Plate, TM Output Distribution Module Assy. Ribbon Cable (Output Distribution Module to Output Modules) **(Qty Varies w/Model) Field Interface Components (See p. 256 for Parts Listing) See Power Supply Assembly, Network LTC Plus Sat and E-Series OSMAC section. See Plastic Satellite Pedestal Section for details.

* Order Through Finished Goods Distribution System–Minneapolis 52

1 1 – 1 4 1 1 1 1 ** – 1 1


E-Series OSMAC Satellite, Narrow-band - Metal Cabinet (Sheet 2 of 3)

1

2 4 3

5

7 12

6 8

11

9

15

17 10

14 13

16

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

Part No. 102-0662 102-1204 *102-1203 102-0663 363-3946 102-0661 102-0659 *102-0672 102-0670 ------------------------------102-0645 -----102-0684 102-0714 102-0705 102-0702 102-0696 102-0703 102-0704 102-2605

Description

Quantity Per Assy.

Cover, Decoder Module Assy. Cable, Antenna, External, Narrow-band Decoder Narrow-band Decoder Module for Metal Cabinet UHF Dome Style Antenna Assy., 450-475 MHz w/Cable Standoffs, Plastic, Locking Faceplate, Decoder Mounting Ribbon Cable (Decoder Module to Distribution Module) Distribution Board, Output, Parallel Ribbon Cable (Distribution Board to Output Module) **(Quantity Varies With Model) Base, Pedestal, SST w/Lock Assy. (See Service Item 102-0702) Mounting Plate, TM (See Service Item 102-0684) Lid Assy., Pedestal, SST (See Service Item 102-0703) Door, Pedestal, SST, w/Lock Assy.,(See Service Item 102-0704) Lock Assy., Door, (See Service Item 102-0714) Lock Assy., Pedestal Base (See Service Item 102-0705) Power Supply Assy. (See p. 253 for Parts Listing) Field Interface Components (See p. 256 for Parts Listing) SERVICE ITEMS Mounting Plate, TM, Service (Includes Item 11) Lock Assy., Door, w/Keys & Cover, Service (Includes Item 14) Lock Assy., Pedestal Base, w/Keys & Cover, Service (Includes item 15) Base, Pedestal, SST w/Lock Assy., Service (Includes Items 10 & 15) Pedestal Assy., Service (Includes Items 10–15) Lid Assy., Pedestal, SST, Service (Includes Item 12) Door, Pedestal, SST, w/Lock Assy., Service, (Includes Item 14) Antenna Kit, Narrow Band

* Order Through Finished Goods Distribution System–Minneapolis 53

1 1 1 1 4 1 1 1 ** 1 1 1 2 2 1 1 – 1


E-Series OSMAC Satellite, Narrow-band, Field Interface Components (Sheet 3 of 3) 14

13

12

8

4

8 11 7 8 1 7 5

10 3 11 15

6

Item No. 1 2 3 4 5 6 7 8 9 10 N/I 11 11 11 11 12 13 14 15

Part No. *102-0669 *102-0654 102-0652 102-0653 102-0658 102-0657 102-0671 363-1355 102-0685 102-0686 *102-0638 *102-0639 *102-0640 *102-0641 *102-0642 360-0595 360-0140 -----102-5940SK

7

9

2

Description

Quantity Per Assy.

Pump/Common Module Assy. (Includes Items 5, 7 & 102-0670 Ribbon Cable) Output Module Assy., 8-Station (Includes Items 6, 7 & 102-0670 Ribbon Cable) Ground Bus Bar PCB Assy., Service (Includes Item 8) 24 V a.c. Bus Bar PCB Assy., Service (Includes Item 8) Fuse, 1.0 Amp, Fast-blow, Service (5-pack) Fuse, 3.0 Amp, Fast-blow, Service (5-pack) Screw, Machine, 6-32 x 1/4" Screw, #6, Self-Taping Wire Harness Assy., Grounding Wire Harness Assy., Power Supply 8-Station Terminal Block (M0 Surge Level) 16-Station Module Assy. (M1 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M2 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M3 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy. (M4 Surge Upgrade) (Includes Items 7 & 8) Screw, Machine, 1/4-20 x 1/2" Washer, Flat, 1/4" Bracket, Mount Backplate Kit, Station Labels, Numbered, Plastic * Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 54

1 ** 1 1 1 4 11 20 1 1 ** ** ** ** ** 4 4 2 **


E-Series OSMAC Satellite, Wide-band Plastic Cabinet (Sheet 1 of 3)

1 2 4

6 8

3

7

5

9 10

11 13

12 Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13

Part No. 102-2624 *N1551 *102-0660 *102-0656 *102-0655 363-3946 102-0661 *102-0659 *102-0672 *102-0670 -----102-0408 ------

Description

Quantity Per Assy.

Cover, Decoder PCB, Receiver Module Decoder Frequency Module Assy. (Includes Item 6) Antenna PCB Assy. (Optional) Antenna, 450–475 MHz, w/BNC Connector (Optional) Standoff, Plastic, Locking Faceplate, Decoder Mounting Ribbon Cable (Output Distribution Module to Decoder Module) Output Distribution Module Assy. Ribbon Cable (Output Distribution Module to Output Modules) **(Qty Varies w/Model) Field Interface Components (See p. 259 for Parts Listing) Power Supply Assy. (See p. 253 for Parts Listing) See Plastic Satellite Pedestal section for details.

* Order Through Finished Goods Distribution System–Minneapolis 55

1 1 1 – – 4 1 1 1 ** – 1 1


E-Series OSMAC Satellite, Wide-band - Metal Cabinet (Sheet 2 of 3)

1

2 5

4 3 6

8 13

7 9

12

10

16

18 11

15 14

17

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Part No. 102-2624 *N1551 *102-0660 *102-0656 102-0663 363-3946 102-0661 *102-0659 *102-0672 *102-0670 ------------------------------102-0645 -----102-0684 102-0714 102-0705 102-0702 102-0696 102-0703 102-0704

Description

Quantity Per Assy.

Cover, Decoder Module Assy., Service Receiver Module Receiver/Decoder Module Assy. (Includes Item 6) Antenna PCB Assy. UHF Dome Style Antenna Assy., 450–475 MHz, Service, w/Cable Standoffs, Plastic, Locking Faceplate, Decoder Mounting Ribbon Cable (Decoder Module to Distribution Module) Distribution Board, Output, Parallel Ribbon Cable (Distribution Board to Output Module) **(Quantity Varies w/Model) Base, Pedestal, SST w/Lock Assy. (See Service Item 102-0702) Mounting Plate, TM (See Service Item 102-0684) Lid Assy., Pedestal, SST (See Service Item 102-0703) Door, Pedestal, SST, w/Lock Assy.,(See Service Item 102-0704) Lock Assy., Door, (See Service Item 102-0714) Lock Assy., Pedestal Base (See Service Item 102-0705) Power Supply Assy. (See p. 253 for Parts Listing) Field Interface Components (See p. 259 for Parts Listing) SERVICE ITEMS Mounting Plate, TM, Service (Includes Item 12) Lock Assy., Door, w/Keys & Cover, Service (Includes Item 15) Lock Assy., Pedestal Base, w/Keys & Cover, Service (Includes item 16) Base, Pedestal, SST w/Lock Assy., Service (Includes Items 11 & 16) Pedestal Assy., Service (Includes Items 11–16) Lid Assy., Pedestal, SST, Service (Includes Item 13) Door, Pedestal, SST, w/Lock Assy., Service, (Includes Item 15)

* Order Through Finished Goods Distribution System–Minneapolis 56

1 1 1 1 1 4 1 1 1 ** 1 1 1 2 2 1 1 – 1


E-Series OSMAC Satellite, Wide-band, Field Interface Components (Sheet 3 of 3) 14

13

12

8

4

8 11 7 8 1 7 5

10 3 11 15

6

Item No. 1 2 3 4 5 6 7 8 9 10 N/I 11 11 11 11 12 13 14 15

Part No. *102-0669 *102-0654 102-0652 102-0653 102-0658 102-0657 102-0671 363-1355 102-0685 102-0686 *102-0638 *102-0639 *102-0640 *102-0641 *102-0642 360-0595 360-0140 -----102-5940SK

7

9

2

Description

Quantity Per Assy.

Pump/Common Module Assy. (Includes Items 5, 7 & 102-0670 Ribbon Cable) Output Module Assy., 8-Station (Includes Items 6, 7 & 102-0670 Ribbon Cable) Bus Bar, PCB Assy., Ground, Service (Includes Item 8) Bus Bar PCB Assy., 24 V a.c, Service (Includes Item 8) Fuse, 1.0 Amp, Fast-blow, Service (5-pack) Fuse, 3.0 Amp, Fast-blow, Service (5-pack) Screw, Machine, #6-32 x 1/4" Screw, #6, Self-taping Wire Harness Assy., Grounding Wire Harness Assy., Power Supply 8-Station Terminal Block (M0 Surge Level) 16-Station Module Assy.(M1 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy.(M2 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy.(M3 Surge Upgrade) (Includes Items 7 & 8) 16-Station Module Assy.(M4 Surge Upgrade) (Includes Items 7 & 8) Screw, Machine, 1/4-20 x 1/2" Washer, Flat, 1/4" Bracket, Mount Backplate Kit, Station Labels, Numbered, Plastic * Order Through Finished Goods Distribution System–Minneapolis **Quantity Varies With Model 57

1 ** 1 1 1 4 11 20 1 1 ** ** ** ** ** 4 4 2 **


OSMAC Satellite - 8 x 13 Metal Cabinet, Electric (Sheet 1 of 6)

17

1 2

6 11 14

3

12

4 7

13

8

5

9

10 16

15 19

22

20

8

23

21 9 24

25 10 7

58

18


Item No. 1 2 3 4 4 5 6 7 8 8 8 9 9 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25

Part No.

Description

Quantity Per Assy.

------------*NLN3491A *NLN3485 *NLN3794 *N1551-X *NPN8010 363-1553 91-1905 91-1906 91-1907 91-2151 91-2152 91-2153 91-2433 363-2371 89-6870 91-1865 ------------91-1884 91-1860 363-3438 91-1508 -----363-5369 91-1441 91-1957 363-3313 91-1305

Housing, Cover, RDR50 Cover, Housing Output PCB, 8-Station Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module, (See Finished Goods Price List For Specific Frequency) Transformer, 24 V a.c. Lug, Grounding Cable Assy., Surge Protection, Short Cable Assy., Surge Protection, Medium Cable Assy., Surge Protection, Long Cable Assy., EL, Short Cable Assy., EL, Medium Cable Assy., EL, Long Cable Assy., Pump/Common Terminal Block, 3-Position Surge Protector, OSMAC Cover, Safety, AC Locknut, 1.25" Conduit Nipple, 1.25" Adapter, OSMAC, 13" x 8.5", SST Cover, OSMAC Screw, Machine, #10-32 x 1/2", SST Cabinet Assy., SST (Includes Items 19–21) Door Lock Assy. w/Keys Plate, Mounting PCB Assy., Surge Protection, 8-Station Terminal Block, 9-Position PCB Assy., Surge Protection, Pump/Common

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 59

1 1 1 1 1 1 1 2 ** ** ** ** ** ** 1 1 1 1 1 1 1 1 2 1 2 2 2 ** ** 1


OSMAC Satellite – 8 x 13 Metal Cabinet, Hydraulic (Sheet 2 of 6)

15

1 2

6 9 14

3

10

4 7

11

8

5

12

13 17 20 18

19

21 22

23 24 9 8

60

16


Item No. 1 2 3 4 4 5 6 7 8 8 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Part No. ------------*NLN3491A *NLN3485 *NLN3794 *N1551-X *NPN8010 363-1553 91-1899 91-1901 91-1902 363-2371 89-6870 91-1865 91-1884 ------------91-1860 363-3438 91-1508 -----363-5369 ---------------363-1553 363-3263

Description

Quantity Per Assy.

Housing, RDR50 Cover, Housing Output PCB, 8-Station Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module (See Finished Goods Price List For Specific Frequency) Transformer, 24 V a.c. Lug, Grounding Cable Assy., Hyd., Short Cable Assy., Hyd., Medium Cable Assy., Hyd., Long Terminal Block, 3-Position Surge Protector, OSMAC Cover, Safety, AC Adapter, OSMAC, 13" x 8.5", SST Conduit Nipple, 1.25" Locknut, 1.25" Cover, OSMAC Screw, Machine, #10-32 x 1/2", Stainless Cabinet Assy., SST (Includes Items 17–19) Door Lock Assy. w/Keys Plate, Mounting Electric/Hydraulic Convertor Module (See p. 129 for Parts List) Mounting Plate, Terminal Block Lug, Grounding Terminal Block, 9-Position

* Order Through Finished Goods Distribution System–Minneapolis **Quantity Varies With Model 61

1 1 1 1 1 1 1 2 ** ** ** 1 1 1 1 1 1 1 2 1 2 2 1 1 1 1 **


OSMAC Satellite – 13 x 13 Metal Pedestal, Electric (Sheet 3 of 6) 17

1 2

6 11 16

3

12

4 7

13

8

5

9

10

14

15

19 20 22

21 8

23

9 24

25 10 7

62

18


Item No. 1 2 3 4 4 5 6 7 8 8 8 9 9 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25

Part No. ------------*NLN3491A *NLN3485 *NLN3794 *N1551-X *NPN8010 363-1553 91-1905 91-1906 91-1907 91-2151 91-2152 91-2153 91-2433 363-2371 89-6870 91-1865 91-1884 ------------91-1860 363-3438 89-7128 -----363-5369 -----91-1957 -----91-1305

Description

Quantity Per Assy.

Housing, RDR50 Cover, Housing Output PCB, 8-Station Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module (See Finished Goods Price List For Specific Frequency) Transformer, 24 V a.c. Lug, Grounding Cable Assy., Surge Protection, Short Cable Assy., Surge Protection, Medium Cable Assy., Surge Protection, Long Cable Assy., EL, Short Cable Assy., EL, Medium Cable Assy., EL, Long Cable Assy., Pump/Common Terminal Block, 3-Position Surge Protector, OSMAC Cover, Safety, AC Adapter, OSMAC, 13" x 8.5", SST Conduit Nipple, 1.25" Locknut, 1.25" Cover, OSMAC Screw, Machine, #10-32 x 1/2", SST Cabinet Assy., SST (Includes Items 17–19) Door Lock Assy. w/Keys Plate, Mounting PCB Assy, Surge Protection, 8-Station Terminal Block, 9-Position PCB Assy., Surge Protection, Pump/Common

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 63

1 1 1 1 1 1 1 2 ** ** ** ** ** ** 1 1 1 1 1 1 1 1 2 1 2 2 1 1 1 1


OSMAC Satellite – 13 x 13 Metal Pedestal, Hydraulic (Sheet 4 of 6)

12

1 2

6 10 9

3

11

4 7

14

8

5

15

16

17 18 20

19

21 22

7 23 8

64

13


Item No. 1 2 3 4 4 5 6 7 8 8 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

Part No. ------------*NLN3491A *NLN3485 *NLN3794 *N1551-X *NPN8010 363-1553 91-1899 91-1901 91-1902 ------363-2371 89-6870 91-1860 363-3438 91-1865 91-1886 ------91-7128 -----363-5369 ---------------363-3313

Description

Quantity Per Assy.

Housing, RDR50 Cover, Housing Output PCB, 8-Station Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module (See Finished Goods Price List For Specific Frequency) Transformer, 24 V a.c. Lug, Grounding Cable Assy., Hyd., Short Cable Assy., Hyd., Medium Cable Assy., Hyd., Long Locknut, 1.25" Terminal Block, 3-Position Surge Protector, OSMAC Cover, OSMAC Screw, Machine, #10-32 x 1/2", SST Cover, Safety, AC Adapter, OSMAC, 13" x 13", SST Conduit Nipple, 1.25" Cabinet Assy., 13" x 13", SST (Includes Items 17–19) Door Lock Assy. w/Keys Plate, Mounting Electric/Hydraulic Convertor Module (See p. 129 for Parts List) Bracket Support, Electric/Hydraulic Converter Terminal Block, 9-Position

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model 65

1 1 1 1 1 1 1 1 ** ** ** 1 1 1 1 2 1 1 1 1 2 2 ** ** ** **


OSMAC Satellite – Plastic Cabinet, Electric (Sheet 5 of 6)

2 3 1

4

5 24

6 7

8

31

13 9

11

10

12

14

15

25

16 17

9 18

10

19

23

22

20 11 21

66


Item No. 1 2 3 4 5 6 7 8 9 9 9 10 10 10 11 12 12 13 14 15 16 17 18 19 20 21 22 23 24 25

Part No. ------------363-2371 89-6870 91-1865 *NPN8010 363-1553 *NLN3491A 91-1905 91-1906 91-1907 91-2151 91-2152 91-2153 91-2433 *NLN3485 *NLN3794 *N1551-X ------------------91-1441 91-1957 363-3263 91-1305 363-1553 ------------89-8344 -------

Description

Quantity Per Assy.

Cover, Housing Housing, RDR50 Terminal Block, 3-Position Surge Protector, OSMAC Cover, Safety, AC Transformer, 24 V a.c. Lug, Grounding Output PCB, 8 Station Cable Assy., Surge Protection, Short Cable Assy., Surge Protection, Medium Cable Assy., Surge Protection, Long Cable Assy., EL, Short Cable Assy., EL, Medium Cable Assy., EL, Long Cable Assy., Pump/Common Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module (See Finished Goods Price List For Specific Frequency) Adapter, OSMAC, Stainless Steel Conduit Nipple, 1.25" Bracket Plate, Mounting PCB Assy., Surge Protection, 8-Station Terminal Block, 9-Position PCB Assy., Surge Protection, Pump/Common Lug, Grounding Bracket Support Bracket Support, Offset Cover, Plastic, Tall See Plastic Satellite Pedestal section for details.

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model

67

1 1 1 1 1 1 2 1 ** ** ** ** ** ** 1 1 1 1 1 2 2 ** ** 1 1 1 1 1 1


OSMAC Satellite – Plastic Cabinet, Hydraulic (Sheet 6 of 6)

2 3 1

4

5 20

6 7

8

12

11 9

10

13

14

21

15

16 17

18

19

9

68


Item No. 1 2 3 4 5 6 7 8 9 9 9 10 10 11 12 13 14 15 16 17 18 19 20 21

Part No. ––––– ––––– 363-2371 89-6870 91-1865 *NPN8010 363-1553 *NLN3491A 91-1899 91-1901 91-1902 *NLN3485 *NLN3794 *N1551 363-3259 ––––– 363-3258 ––––– ––––– 91-1562 363-3263 363-1553 89-8344 –––––

Description

Quantity Per Assy.

Cover, Housing Housing, RDR50 Terminal Block, 3-Position Surge Protector, OSMAC Cover, Safety, AC Transformer, 24 V a.c. Lug, Grounding Output PCB, 8-Station Cable Assy., Surge Protection, Short Cable Assy., Surge Protection, Medium Cable Assy., Surge Protection, Long Decoder Module, RDR50 Decoder Module, RDR16 Receiver Module Locknut 1.25" Adapter, OSMAC, Stainless Steel Conduit Nipple, 1.25" Plate, Mounting Electric/Hydraulic Convertor Module (See p. 129 for Parts List) Mounting Plate, Terminal Block Terminal Block, 9 Position Lug, Grounding Cover, Plastic, Tall See Plastic Satellite Pedestal section for details.

* Order Through Finished Goods Distribution System–Minneapolis ** Quantity Varies With Model

69

1 1 1 1 1 1 2 1 ** ** ** 1 1 1 1 1 1 2 ** ** ** 1 1 1


OSMAC RDR Unit – Power Supply Assembly

1

2 3 4 5

6 7

8

9 115V

10

11

70


Item No. 1 2 3 4 5 6 7 8 9 10 11

Part No.

Description

Quantity Per Assy.

––––– ––––– ––––– 102-0667 ––––– 102-0649 ––––– 102-0651 102-0648 102-0666 102-0668

Cover Transformer Assy. w/Wire Harness (See Service Item 102-0647) Screw, Tap, #6 Terminal Block, 115/230V (Includes Item 3) Bracket, RDR Power Supply Fuse Holder Assy. Fuse, 3.2 Amp, Slow-Blow, Service (See Service Item 102-0650) Circuit Breaker, 4.0 Amp Selector Switch, 115/230 V a.c. Switch/Circuit Breaker, 4.0 Amp, Power Surge Protection Assy. w/Nut

102-0647 102-0650

Transformer Assy., Svc. Fuse, 3.2 Amp, Slow-Blow (10-pack)

SERVICE ITEMS

71

1 1 6 1 1 1 1 1 1 1 1


OSMAC RDR - Model RDR0160LVN0

1 2

3 6 7

4 5 8 9

Item No. 1

Part No.

Description

Quantity Per Assy.

Kit, OSMAC RDR Housing

1

2

102-2921 102-2920

Kit, OSMAC RDR Housing Cover

1

3

363-4120

Lock Assy. w/Keys

1

4 5

102-3067 102-3068

24 to 12 V a.c. Transformer Board 2A Slow-blow Fuse

1 1

6

*NLN3491A

Output PCB Assy., 8-Station

2

7

102-1828 102-3069

PCBA, OSMAC, Narrow-band Decoder

1

8

Kit, Power Wires, RDR LV

1

9

102-3077

Kit, Ground Wires (3)

1

------

Bracket, Wall Mount

1

N/I

* Order Through Finished Goods Distribution System–Minneapolis 72


OSMAC RDR - Model RDR0160LVCE

1 2

3 5

4

6

7

Item No.

Part No.

Description

1

102-2921 102-2920

Kit, OSMAC RDR Housing

1

Kit, OSMAC RDR Housing Cover

1

2 3

363-4120

4 5

Quantity Per Assy.

Lock Assy. w/Keys

1

102-3076

24 to 12 V a.c. Transformer w/Terminal Block

1

*NLN3491A

Output PCB Assy., 8-Station

2

6

102-1828

PCBA, OSMAC, Narrow-band Decoder

1

7

102-3077

Kit, Ground Wires (3)

1

------

Bracket, Wall Mount

1

N/I

* Order Through Finished Goods Distribution System–Minneapolis 73


Plastic Satellite Pedestal 2006 and Earlier Models

8 20 9 7

15 16

10 11

12 14

13 17

3 18 19

3 4

5

2

4 1

6

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

Part No. -------------

Description

Quantity Per Assy.

------------------------------------------363-3438 102-3086 ------360-0595 ------360-0565 102-0664 363-3541 363-3542 102-3126

Base, Plastic Pedestal (See Service Item 89-8348) Plate, Locking Screw, #10-32 x 3/4", SST Door, Plastic Pedestal (See Service Item 89-8347) Detent Latch Assy., Door (See Service Item 89-8347) Air Filter, Foam (See Service Item 89-8347) Cover, Plastic, Standard (See Service Item 89-8345) Cap, Vent (See Service Item 89-8355) Washer, Silicone (See Service Item 89-8355) Washer, Flat (See Service Item 89-8355) Screw, machine, #10-32 x 3/4", SST Cable, Restraining Hinge, Cover (See Service Item 89-8345) Screw, Machine, 1/4-20 x 1/2", SST Lock Assy. (See Service Item 89-8346) Keys, Lock (Golf #1382) Plate, Face Screw, Trim, #6 Washer, Finish, #6 Dome Antenna Assy., Used in VP / LTC+ and E-OSMAC (2006 and Later Models)

89-8348 89-8347 89-8345 89-8355 89-8346

SERVICE ITEMS Base Assy., Service (Includes Items 1–3) Door Assy., Service (Includes Items 4–6) Cover Assy., Standard, Service (Includes Items 7–16) Vent Cap Assy., Service (Includes Items 8–11) Lock Kit, Service (Includes Item 15, 16 & Lock Cover)

363-5334

74

1 1 2 2 2 2 1 1 2 2 1 1 1 2 1 2 1 2 2


Plastic Satellite Pedestal 2006 and Later Models

1

3 2

4 5

6 8

7

9

11 12

10

15 17

13

14

16 18

19

Item No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

Part No. ------102-6147 ------------360-0565 ------363-3438 102-3086 360-0595

Description

Quantity Per Assy.

102-6155 102-6146 102-4775 -------

Cap, Vent Cover, Plastic, Enhanced Cover, Plastic, Enhanced, RDR Lock Assy. (See Service Item 89-8346) Keys, Lock (See Service Item 360-0565) Washer, Flat Screw, machine, #10-32 x 3/4", SST Cable, Restraining Screw, Machine, 1/4-20 x 1/2", SST Screw, #10-32 x 3/4", SST Hinge, Cover Plate, Face Screw, Trim, #6 Washer, Finish, #6 Screw, #10-32 x 3/4", SST Plate, Locking Door, Plastic Pedestal, Enhanced Base, Plastic Pedestal, Enhanced Air Filter, Foam

102-6144SK 102-4775SK 102-6146SK 102-6147SK 102-4778SK 89-8346

SERVICE ITEMS Kit, Service, Pedestal, Complete Kit, Service, Base, Pedestal (Includes Items 15, 16 & 18) Kit, Service, Door, Pedestal (Includes Items 17 & 19) Kit, Service, Cover, Pedestal, Short (Includes Items 1–11) Kit, Service, Cover, Vent (Includes Item 1) Kit, Service, Lock (Includes Item 4, 5 & Lock Cover)

363-5334

------102-0664 363-3541 363-3542 363-3707

75

1 1 1 1 2 2 1 1 2 2 1 1 2 2 2 1 2 1 2


The Toro Company • Irrigation Division • An ISO 9000-certified Company P.O. Box 489 • Riverside, CA 92502-0489 • (800) 664-4740 • www.toro.com

Form No. 10-1027-IRC © 2010 The Toro Company All Rights Reserved


http://www.machikawa-pro.com/TOROCTLG/GLFCTRL